
Code:

Series: S-1218 Date Rev.: JANEIRO/2019

0501092402

TATU INTEGRAL DRILL

SEEDERS

Rev.: 00



Code Description

0112030036 1275 TATU INTEGRAL DRILL 17 LINHAS         S-1218



FRAME ASSY ............................... 10909095050

ASSY FRAME ............................... 20909095051

DRAWBAR ASSY ............................... 30909095049

DRAWBAR ............................... 40521054909

TURNBUCKLE ............................... 50521054936

WHEELS LEFT TRANSMISSION ............................... 60909095052

LH CARRYING-WHEELS ASSY ............................... 70521054918

TENSIONER ASSY ............................... 80521054934

BEARING DOUBLE ............................... 90521054935

TENSIONER ............................... 100521054933

FINE SEED CHAIN TENSIONER ASSY ............................... 110501051381

LH TRANSMISSION DRIVING ............................... 120511050684

LEFT WHEEL ............................... 130521054929

CARRYING WHEEL HUB ............................... 140521054921

HUB CARRYING WHEELS WITH BOLT ............................... 150501110832

 HIDRAULIC CYLINDER ............................... 160521054919

WHEELS RIGHT ............................... 170521054917

WHEELS RIGHT ............................... 180521054920

CARRYING WHEEL HUB ............................... 190501051142

SEED BOX ............................... 200521054945

FINE SEED BOX ASSY ............................... 210521054916

SEED DISTRIBUTOR BOX ............................... 220503032990

COVER PIVOT SHAFT ASSY ............................... 230501051927

SEED BOX BEARING ASSY ............................... 240521054908

FINE SEED DISTRIBUTOR ............................... 250503060150

LONG ROW ............................... 260909095056

ROW SHORT FRAME ............................... 270909095057

LONG ROW ............................... 280521054943

SHORT ROW ............................... 290521054944

SEED UNALIGNED DOUBLE-DISC ............................... 300521054939

LH HUB LOWR Y/DISC ............................... 310521054938

RIGHT HUB LOWR Y/DISC ............................... 320521054940

PRESS WHEELS ............................... 330521054941

COMPACTOR CONCAVA WEEL ............................... 340501054326

SPRING ROD ............................... 350521054942

REGULATOR ASSY ............................... 360909095061

ENSEMBLE  BRAS ............................... 370909095062

ENSEMBLE BRAS ............................... 380909095063

ELECTRONIC BLADE HECTARE ............................... 390909095058

ELECTRONIC BLADE HECTARE ............................... 400503060718

HYDRAULIC ASSEMBLY ............................... 410909095059

MALE QUICK COUPLING AGRICULTURAL WITH COVER - 1/2

NPT

............................... 420501053834



TATU INTEGRAL DRILL Page 1

0909095050FRAME ASSY

02
03

04

05

06

08

07

10

11

01

12

09

14
13

15

18

17

16

QTItem Code Description

01 0909095051 01ASSY FRAME

02 0909095049 01DRAWBAR ASSY 

03 0909095052 01WHEELS LEFT TRANSMISSION

04 0909095055 01WHEEL ASSY RIGHT

05 0521054945 01SEED BOX

06 0521054916 01FINE SEED BOX ASSY

07 0909095056 09LONG ROW

08 0909095057 08ROW SHORT FRAME

09 0521069543 01CHAIN PROTECTION CAP

10 0909095058 01ELECTRONIC BLADE HECTARE

11 0581010158 03COVER FIXER L

12 0503010386 03CABLE

13 0503010025 033/8 SPRING WASHER

14 0503010026 033/8" NUT

15 0909095059 01HYDRAULIC ASSEMBLY

16 0501069315 01FINE SEED RIGHT CHAIN COVER

17 0503010179 02SPRING WASHER

18 0503016506 025/16 UNC X 3/4  C S  G.5 ZN BOLT



TATU INTEGRAL DRILL Page 2

0909095051ASSY FRAME

02

03

08
07

05

07

04

08

06

10
09

11

11

15

16

17
12

15

17 14

1920

22

21

23

24

24

27

26

25

18

01

13

16

QTItem Code Description

01 0521069503 01FRAME

02 0521069539 01LEFT REAR PLATFORM

03 0521069540 01RIGHT REAR PLATFORM

04 0501010942 083/8" X 1-1/4" BOLT

05 0503017813 033/8" X 2" BOLT

06 0503010920 041/2" X 1.1/2" BOLT

07 0503010025 113/8 SPRING WASHER

08 0503010026 113/8" NUT

09 0503010019 041/2" SPRING WASHER

10 0503010060 041/2" NUT

11 0521069555 02SIDE LADDER

12 0909095060 02SUPPORT BOX

13 0501010942 043/8" X 1-1/4" BOLT

14 0503010751 02C3/8" X 1.1/4" HEX BOLT G.5

15 0501010984 12FLAT WASHER

16 0503010025 083/8 SPRING WASHER

17 0503010026 083/8" NUT

18 0521069542 02PLOUGH SUPPORT

19 0521010549 02COUPLING SHAFT

20 0503030168 02HAIR PIN

21 0541015542 021.1/8" HITCH AXLE

22 0541018684 02FLAT WASHER 

23 0511017480 02FLAT WASHER

24 0503030430 047/16 X 2" PIN LOCK                 

25 0502010477 03UPPER CLIP

26 0503010180 037/16" SPRING WASHER

27 0503011102 03PARAFUSO 7/16 UNC X 1.1/4 C S G.5



TATU INTEGRAL DRILL Page 3

0909095049DRAWBAR ASSY 

04

05

10

08

02

03

06

01

07

03

09

QTItem Code Description

01 0521054909 01DRAWBAR

02 0501013658 01HOSE HOLDER

03 0503010014 023/4" NUT

04 0501068989 01COUPLING SHAFT 

05 0503031035 01HAIR PIN

06 0503013150 011300 X 3/8 CHAIN

07 0521054936 01TURNBUCKLE

08 0511014394 011.25" X 4.13" COUPLING SHAFT

09 0503010023 01SPRING WASHER

10 0503030085 01LOCK PIN



TATU INTEGRAL DRILL Page 4

0521054909DRAWBAR

03

02

01

08 07

05

04

06

QTItem Code Description

001 0521069546 01DRAWBAR

002 0501064967 01TRACTOR HITCH

003 0521016397 011.55" X 2.16" X 1.10" SLEEVE

004 0521016396 010.55" X 2.36" COUPLING SHAFT

005 0503010071 013/16" X 1" COTTERPIN

006 0503010002 011800 GREASE FITTING

007 0521012532 010.9" X 3.9" COUPLING SHAFT 

008 0503030085 01LOCK PIN



TATU INTEGRAL DRILL Page 5

0521054936TURNBUCKLE

04

02

01

03

05

QTItem Code Description

001 0521064756 01ADJUSTING NUT                      

002 0501064974 01LOCKNUT WITH HANDLER 

003 0521069548 01LH TURNBUCKLE

004 0521069547 01LH TURNBUCKLE

005 0503010002 021800 GREASE FITTING



TATU INTEGRAL DRILL Page 6

0909095052WHEELS LEFT TRANSMISSION

18

19

05

06

03

17

02

01

07

11

09
08

10

14

15

13

12

16

04

QTItem Code Description

01 0521054918 01LH CARRYING-WHEELS ASSY

02 0581019440 01LOCKS TRANSPORT

03 0521010175 01SPACER

04 0503017857 04BOLT 5/8 UNF 4

05 0501012140 04FLAT WASHER

06 0503012795 045/8" HEX SELF ADJUSTING NUT

07 0503014087 0150-1 X CHAIN

08 0521054934 01TENSIONER ASSY

09 0521054935 01BEARING DOUBLE

10 0521054933 01TENSIONER

11 0503012463 0150-1 X CHAIN

12 0501068515 0130Z GEAR

13 0501051381 01FINE SEED CHAIN TENSIONER ASSY

14 0503013215 0140-1 CHAIN X 89 LINK + MENDING

15 0581019328 01 WHEEL TOOTH 30 Z

16 0501017574 010.3" X 2.7" AXLE

17 0521069531 01LH CARRYING-WHEELS SUPPORT

18 0581019329 0130Z P1/2" GEAR

19 0521069506 0128Z GEAR REEL



TATU INTEGRAL DRILL Page 7

0521054918LH CARRYING-WHEELS ASSY

20

21

29

23

22

31
27

27
30

21

0118

28

27

19

06

08
07

09
10

02

10

09
07

08

06

14
26 25

03

32

12

11

0405

13

15

17 16

24
14

QTItem Code Description

001 0521069534 01FORK LEFT WHEEL

002 0511050684 01LH TRANSMISSION DRIVING

003 0521054929 01LEFT WHEEL

004 0521054919 01 HIDRAULIC CYLINDER 

005 0521069538 02FIXER FLANGE 

006 0501110932 02WHEEL PIVOT BEARING

007 0561013022 02BEARING EXTERNAL LOCK

008 0561013021 02BEARING INNER LOK 

009 0561013020 02KM 12 NUT

010 0503010398 02501082 CLAMPING RING (FOR AXLE)

011 0581019363 01REGULATOR LEVER

012 0503010969 012050 CHAIN X 50 LINK + REDUCTION

013 0511011887 01COUPLING SHAFT

014 0503010019 121/2" SPRING WASHER

015 0503010003 041845 GREASE FITTING

016 0501019435 01FLAT WASHER 

017 0503010523 011/4" X 2" COTTERPIN

018 0581019343 01DRIVER AXLE

019 0521069580 01WHEEL TOOTH

020 0503010237 013/8" X 1" BOLT

021 0503010026 023/8" NUT

022 0503010060 021/2" NUT

023 0503030678 021/2"X1-1/2"BOLT

024 0503010834 041/2 X 1 BOLT

025 0503060094 01WHEEL AND TIRE ASSY

026 0503010311 081/2" X 1-1/4" BOLT                 

027 0501013518 04FLAT WASHER

028 0521010773 010.37" X 1.18" COUPLING SHAFT

029 0503010140 011/8" X 3/4" COTTERPIN

030 0503010025 013/8 SPRING WASHER

031 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5



TATU INTEGRAL DRILL Page 7

0521054918LH CARRYING-WHEELS ASSY

QTItem Code Description

032 0521054932 01CHAIN TENSIONER



TATU INTEGRAL DRILL Page 8

0521054934TENSIONER ASSY

04

05

03

02

01

QTItem Code Description

001 0581019372 01TIGHTENER AXLE

002 0503031806 019Z X P 5/8" GEAR 

003 0503010302 01501019 SEAL RING

004 0503010060 011/2" NUT

005 0503011828 01FLAT WASHER 



TATU INTEGRAL DRILL Page 9

0521054935BEARING DOUBLE

04 01

02

02
10

03

01

04

05

09

07
06

08

05

QTItem Code Description

001 0502011300 02BUSHING GEAR                       

002 0521055050 02BEARING DOBLE

003 0581019373 01SQUARE SHAFT

004 0521069541 02WHEEL TOOTH

005 0503012231 021/4" X 3" COTTERPIN

006 0501010984 02FLAT WASHER

007 0503010025 023/8 SPRING WASHER

008 0503010026 023/8" NUT

009 0503017813 023/8" X 2" BOLT

010 0581019370 01BUSHING



TATU INTEGRAL DRILL Page 10

0521054933TENSIONER

01

03

02

04

06

05

QTItem Code Description

001 0581019371 01TIGHTENER AXLE

002 0503031806 019Z X P 5/8" GEAR 

003 0503010302 01501019 SEAL RING

004 0503011828 01FLAT WASHER 

005 0503010060 011/2" NUT

006 0503010019 011/2" SPRING WASHER



TATU INTEGRAL DRILL Page 11

0501051381FINE SEED CHAIN TENSIONER ASSY

03

02
07

01

04

05

06

QTItem Code Description

001 0511010919 01CHAIN TIGHTENER AXLE

002 0503031805 0111Z 1/2" GEAR

003 0503010302 01501019 SEAL RING

004 0501010984 01FLAT WASHER

005 0503010025 013/8 SPRING WASHER

006 0503010026 013/8" NUT

007 0503010004 011890 GREASE FITTING



TATU INTEGRAL DRILL Page 12

0511050684LH TRANSMISSION DRIVING

10

09

12
11

07

08

14

07

05

06

01 02

04

03

13

QTItem Code Description

01 0502011995 01LH DRIVING AXLE FOLLOWER 

02 0502011996 01SLLEVE FIXER                       

03 0503010395 011/2" X 1-1/4" BOLT

04 0503010060 011/2" NUT

05 0521017590 01GUIDE AXLE 

06 0503030553 012.3"X 2.5"X 0.2"COMPRESSION SPRING 

07 0501019734 02FLAT WASHER 

08 0502010710 01RIGHT CAM, SMALLER 

09 0502010711 01RIGHT CAM,LARGER 

10 0502011331 01LH 14Z P 1.25" GEAR WITH DRAGGER

11 0501019735 01FLAT WASHER 

12 0521017593 01FLAT WASHER 

13 0503010542 01501045 CLAMPING RING (FOR AXLE)

14 0503010003 021845 GREASE FITTING



TATU INTEGRAL DRILL Page 13

0521054929LEFT WHEEL

05

06

07

08

09

02

04

01

03

QTItem Code Description

001 0502020591 01PROTECCION COVER

002 0501016545 01FLAT WASHER

003 0503030009 011" CASTLE NUT

004 0503010018 015/32 X 1-1/2 COTTERPIN

005 0503010002 011800 GREASE FITTING

006 0503011444 04SPRING WASHER

007 0503010358 045/16" X 5/8" BOLT                  

008 0581019339 01SPINDLE

009 0521054921 01CARRYING WHEEL HUB



TATU INTEGRAL DRILL Page 14

0521054921CARRYING WHEEL HUB

07

04

02

03

01

05

06

QTItem Code Description

001 0501110832 01HUB CARRYING WHEELS WITH BOLT

002 0503010006 0132210 ROLLER BEARING               

003 0503010037 0130207 ROLLER BEARING               

004 0503012928 01SEAL

005 0503010371 065/16" X 1" BOLT

006 0503011444 06SPRING WASHER

007 0521069536 01FLANGE 14Z



TATU INTEGRAL DRILL Page 15

0501110832HUB CARRYING WHEELS WITH BOLT

02

03

01

QTItem Code Description

001 0502011065 01HUB

002 0501010127 069/16" X 1-7/8" LUG BOLT            

003 0503013001 069/16" CONICAL NUT                  



TATU INTEGRAL DRILL Page 16

0521054919 HIDRAULIC CYLINDER 

06
04

03

07

10
12

08
09

08
09

11

01

0205

14

13

QTItem Code Description

001 0581010668 01RING SUPPORT

002 0502010471 01MOBILE COVER

003 0502012837 01PISTON

004 0521069535 0163,50 X 227 CASE

005 0521069537 011.5" TURNBUCLE

006 0503018005 01 RING

007 0503011109 012-119 N 3006-9B O'RING

008 0503018163 02BACK-UP RING 

009 0503018162 02O'RING 

010 0503010163 01D-1500 SCRAPER RING

011 0503018004 01RING

012 0503018003 01GASKET 

013 0503010002 011800 GREASE FITTING

014 0503030385 02CYLINDER PLUG N-002



TATU INTEGRAL DRILL Page 17

0521054917WHEELS RIGHT

11

18

14

13

12

17

16

01

10
02

15

03

05

19

11
09

08
06

07

05

04

04

09
08

06
07

QTItem Code Description

001 0521069533 01FORK RIGHT WHEEL

002 0521054920 01WHEELS RIGHT

003 0521054919 01 HIDRAULIC CYLINDER 

004 0521069538 02FIXER FLANGE 

005 0501110932 02WHEEL PIVOT BEARING

006 0561013022 02BEARING EXTERNAL LOCK

007 0561013021 02BEARING INNER LOK 

008 0561013020 02KM 12 NUT

009 0503010398 02501082 CLAMPING RING (FOR AXLE)

010 0503060094 01WHEEL AND TIRE ASSY

011 0503010019 121/2" SPRING WASHER

012 0503010003 021845 GREASE FITTING

013 0501019435 01FLAT WASHER 

014 0511011887 01COUPLING SHAFT

015 0503010523 011/4" X 2" COTTERPIN

016 0503010060 021/2" NUT

017 0503030678 021/2"X1-1/2"BOLT

018 0503010834 041/2 X 1 BOLT

019 0503010311 081/2" X 1-1/4" BOLT                 



TATU INTEGRAL DRILL Page 18

0521054920WHEELS RIGHT

07

08

09

02

03

05

01

04

06

QTItem Code Description

001 0502020591 01PROTECCION COVER

002 0501051142 01CARRYING WHEEL HUB

003 0501016545 01FLAT WASHER

004 0503030009 011" CASTLE NUT

005 0503010018 015/32 X 1-1/2 COTTERPIN

006 0503010002 011800 GREASE FITTING

007 0503011444 04SPRING WASHER

008 0503010358 045/16" X 5/8" BOLT                  

009 0581019339 01SPINDLE



TATU INTEGRAL DRILL Page 19

0501051142CARRYING WHEEL HUB

01
01A

01B

01C

04

03

02

QTItem Code Description

01 0501110728 01WHEEL HUB

01A 0502011121 01CARRYING WHEEL HUB

01B 0501010127 069/16" X 1-7/8" LUG BOLT            

01C 0503010035 069/16" CONIC NUT                    

02 0503010037 0130207 ROLLER BEARING               

03 0503010006 0132210 ROLLER BEARING               

04 0503012928 01SEAL



TATU INTEGRAL DRILL Page 20

0521054945SEED BOX

05

05

06 07

03

01

02

04

35

19

20
21

25

29

30

43

42
08

44

45

41

40

21
20

11

34

33

34

37

38

31

39

40

03
07

36

23

24

26

26

28

27
32

22

16

07
03

17

18

19

20
21

14

14

15
07

03

09

12

13

10

QTItem Code Description

001 0503032990 17SEED DISTRIBUTOR BOX

002 0503011953 685/16" X 1" BOLT

003 0503010337 825/16" NUT

004 0501010694 78FLAT WASHER

005 0571017642 34LATCH GLOVE BOX

006 0503017021 35M8 X 0.5" BOLT

007 0503010179 82SPRING WASHER

008 0551019597 01SEED REGULACION HANDLE

009 0541015305 01HANDLE SPINDLE

010 0503012882 02BALL BEARING                       

011 0502012325 01SEED REG BEARING

012 0503011945 01503050 CLAMPING RING (FOR AXLE)

013 0503012104 01501015 CLAMPING RING (FOR AXLE)

014 0503011907 02PMC 594-S NYLON LUG 

015 0503010363 045/16" X 1" BOLT

016 0521011116 04COVER PIVOT BUSHING

017 0501051927 04COVER PIVOT SHAFT ASSY

018 0503010421 045/16" X 1-1/2" BOLT

019 0501010984 16FLAT WASHER

020 0503010025 133/8 SPRING WASHER

021 0503010026 133/8" NUT

022 0571017641 01LARGER DOSER

023 0503030886 01SCALE DOSER

024 0503010001 02RIVET POP

025 0521069544 01SEED BOX

026 0521069545 02SEED BOX COVER

027 0521054908 01SEED BOX BEARING ASSY

028 0581019325 01SQUARE AXLE

029 0521069529 01MIXER ASSY

030 0521069526 01FIXATEUR COP CL

031 0501068515 0130Z GEAR



TATU INTEGRAL DRILL Page 20

0521054945SEED BOX

QTItem Code Description

032 0501068514 02SIDE MIXER BEARING

033 0503030408 17 10 X 2 X 390 HOSE

034 0503010246 34CLAMP 

035 0503010751 06C3/8" X 1.1/4" HEX BOLT G.5

036 0581019326 01SEMILLA SCALE SUPPORT

037 0503010571 021/4" X 1.1/2 COTTERPIN

038 0503010002 021800 GREASE FITTING

039 0503010358 065/16" X 5/8" BOLT                  

040 0501013518 03FLAT WASHER

041 0503010237 033/8" X 1" BOLT

042 0503031035 01HAIR PIN

043 0503012215 015/16" X 2-1/2" COTTERPIN

044 0511015346 01FLAT WASHER

045 0503010691 011/4" GREASE FITTING



TATU INTEGRAL DRILL Page 21

0521054916FINE SEED BOX ASSY

34

40

34

03

41

09

10

11

12

13

16

15

14

24

17

18

21

19

20

28

35

36

37

31

30
29

32

05

06

20
19

33

39

38

16
15

01

02

25

06

05

07

04

08

22

23

19

20

26

26

27

42

QTItem Code Description

001 0503060150 17FINE SEED DISTRIBUTOR

002 0571018305 34

003 0503015779 34ALLEN BOLT

004 0503010519 681/4" X 5/8" BOLT                   

005 0503010143 68SPRING WASHER

006 0503010144 701/4" NUT

007 0511017303 68FLAT WASHER 

008 0502010901 01FINE SEED BOX AGRICULTURAL BEARING

009 0502011081 013/8" Q AXLE PULLER SLEEVE

010 0503011335 01502024 CLAMPING RING (FOR AXLE)

011 0503010838 020.1" X 0.8" SPRING PIN             

012 0503010002 011800 GREASE FITTING

013 0503010406 01501025 CLAMPING RING (FOR AXLE)

014 0503010237 023/8" X 1" BOLT

015 0503010025 063/8 SPRING WASHER

016 0503010026 063/8" NUT

017 0521010223 04BOX COVER BUSHING

018 0503010365 04NUT

019 0503010179 16SPRING WASHER

020 0503010337 165/16" NUT

021 0501010694 04FLAT WASHER

022 0503011907 02PMC 594-S NYLON LUG 

023 0503010240 045/16" X 3/4" BOLT

024 0521069527 01

025 0521069530 01

026 0521069528 02

027 0581019333 01

028 0503032076 01SMALLER DOSADOR 

029 0503030885 01SEED DOSADOR SCALE

030 0503010001 02RIVET POP

031 0531018938 01SEED FINE SCALE SUPPORT

032 0503010298 021/4" X 1/2" BOLT                   



TATU INTEGRAL DRILL Page 21

0521054916FINE SEED BOX ASSY

QTItem Code Description

033 0503016506 085/16 UNC X 3/4  C S  G.5 ZN BOLT

034 0503011342 343/4" TO 1 CLAMP

035 0501069926 0254.1" HANDRAIL

036 0531015345 01LEFT SEED FINE ADJUSTMENT

037 0531015347 01RIGHT SEED FINE REGULACION 

038 0501013518 04FLAT WASHER

039 0501011643 043/8 X 1"BOLT

040 0503030616 1717" X 17" X 15.7"HOSE

041 0503050042 17FINE SEED DISTR BOX INTER

042 0909095058 01ELECTRONIC BLADE HECTARE



TATU INTEGRAL DRILL Page 22

0503032990SEED DISTRIBUTOR BOX

02
13

11

06

03

05

14

01

08

09

12

10

07

04

QTItem Code Description

01 0503015222 01BUSHING

02 0503014540 01M6 NUT

03 0503015223 01LARGER COVER

04 0503015224 01DISTRIBUTOR

05 0503015225 01SMALLER COVER

06 0503011397 01M5 X 0.3" NUT                      

07 0503015226 01REGULATOR FLOW

08 0503015227 01GRAPHITIZED RING

09 0503015228 01TOOTHED WASHER 

10 0503015229 01TOOTH LOCKWASHER COVER

11 0503015230 01M5 BOLT

12 0503015231 01ROTOR

13 0503015232 01M 6 X 12 BOLT

14 0503015233 01COVER



TATU INTEGRAL DRILL Page 23

0501051927COVER PIVOT SHAFT ASSY

02

01

04

05

03

03

QTItem Code Description

01 0521011120 01COVER PIVOT SHAFT

02 0501010694 01FLAT WASHER

03 0503010140 021/8" X 3/4" COTTERPIN

04 0503031329 01COMPRES SPRING

05 0521011117 01PIVOT SPRING AXLE



TATU INTEGRAL DRILL Page 24

0521054908SEED BOX BEARING ASSY

01

02

03

04

12

05

06

07

08

09 10

11

QTItem Code Description

001 0501110250 01BEARING BOX

002 0503010372 01501050 CLAMPING RING (FOR AXLE)

003 0503030832 01FLAT WASHER

004 0503010397 035/16" X 1-3/4" BOLT                

005 0503010337 035/16" NUT

006 0503010237 023/8" X 1" BOLT

007 0503010025 023/8 SPRING WASHER

008 0503010026 023/8" NUT

009 0503010003 011845 GREASE FITTING

010 0581019329 0130Z P1/2" GEAR

011 0521069506 0128Z GEAR REEL

012 0581019327 030.3" X 0.6" X 0.8" SLEEVE



TATU INTEGRAL DRILL Page 25

0503060150FINE SEED DISTRIBUTOR

QTItem Code Description

01 0503030706 01PASTURE SEED DISTRIBUTOR BOX

02 0503030705 01ROTOR GUIDES

03 0503030701 01ROTOR

04 0503030702 01DISTRIBUTOR BOX SEAL

05 0503030704 01MOBILE WASHER SUPPORT SLEEVE

06 0503030703 01ROTOR WHASHER 



TATU INTEGRAL DRILL Page 26

0909095056LONG ROW

06

02

04

05
01

03

QTItem Code Description

01 0521054943 01LONG ROW

02 0521054939 01SEED UNALIGNED DOUBLE-DISC

03 0521054941 01PRESS WHEELS 

04 0521054942 02SPRING ROD

05 0909095061 01REGULATOR ASSY

06 0909095062 01ENSEMBLE  BRAS



TATU INTEGRAL DRILL Page 27

0909095057ROW SHORT FRAME

06

02

04

01

03

05

QTItem Code Description

01 0521054944 01SHORT ROW

02 0521054939 01SEED UNALIGNED DOUBLE-DISC

03 0521054941 01PRESS WHEELS 

04 0521054942 02SPRING ROD

05 0909095061 01REGULATOR ASSY

06 0909095063 01ENSEMBLE BRAS



TATU INTEGRAL DRILL Page 28

0521054943LONG ROW

01

08

05

20
17

14

23

22
24

06 07

04

09

16

17

15

10

19

18

21

21

13

14

12

11

13

14

02
03

QTItem Code Description

001 0502010358 01ROW FIXER CLAMP

002 0503010752 011/2" X 3.1/2" BOLT

003 0503010706 011/2" X 4.1/2" BOLT                 

004 0521054939 01SEED UNALIGNED DOUBLE-DISC

005 0521069550 01LARGER  ARM ROW

006 0503030338 02SEED FERTILIZER SOCKET

007 0521069551 01FINE SEED SOCKET

008 0502010693 01ROW SUPPORT ARTICULACION

009 0502011682 01PRESS WHEEL FIXER

010 0521054941 01PRESS WHEELS 

011 0503013082 01M10 X 1,5 X 70 BOLT                      

012 0503011051 01M10 X 0.6" NUT                     

013 0503010589 021/2" UNC SELF ADJUSTING NUT        

014 0501013518 05FLAT WASHER

015 0503012444 043/8" X 1-1/4" BOLT                 

016 0503010208 043/8" NUT                           

017 0503010025 073/8 SPRING WASHER

018 0521014193 01WELL LOCK COMPACTOR

019 0503030168 01HAIR PIN

020 0521054942 02SPRING ROD

021 0581019414 02EAR FIXATION

022 0503010026 033/8" NUT

023 0503010765 033/8" X 3" BOLT                     

024 0581019413 01FINE SPEED SOCKET BODY



TATU INTEGRAL DRILL Page 29

0521054944SHORT ROW

24

23

23

22

21
17

14

20

07

06

05 09

10

01

02

13

14

12

11

04
08

03

13
14

15

16

17

18

19

QTItem Code Description

001 0502010358 01ROW FIXER CLAMP

002 0503010752 011/2" X 3.1/2" BOLT

003 0503010706 011/2" X 4.1/2" BOLT                 

004 0521069554 01SMALLER ARM ROW

005 0503030338 02SEED FERTILIZER SOCKET

006 0521069551 01FINE SEED SOCKET

007 0521054939 01SEED UNALIGNED DOUBLE-DISC

008 0502010693 01ROW SUPPORT ARTICULACION

009 0502011682 01PRESS WHEEL FIXER

010 0521054941 01PRESS WHEELS 

011 0503011051 01M10 X 0.6" NUT                     

012 0503013082 01M10 X 1,5 X 70 BOLT                      

013 0503010589 021/2" UNC SELF ADJUSTING NUT        

014 0501013518 05FLAT WASHER

015 0503012444 043/8" X 1-1/4" BOLT                 

016 0503010208 043/8" NUT                           

017 0503010025 073/8 SPRING WASHER

018 0521014193 01WELL LOCK COMPACTOR

019 0503030168 01HAIR PIN

020 0521054942 02SPRING ROD

021 0503010026 033/8" NUT

022 0503010765 033/8" X 3" BOLT                     

023 0581019403 02EAR FIXATION

024 0581019413 01FINE SPEED SOCKET BODY



TATU INTEGRAL DRILL Page 30

0521054939SEED UNALIGNED DOUBLE-DISC

01

02

08
09

07

07

06

12

10

13

11

14
12

10

13

04

03

05 14

11

15

QTItem Code Description

001 0501017541 01RH DOUBLE DISC SCRAPER             

002 0501017542 01LH DOUBLE DISC SCRAPER             

003 0581019420 01DOUBLE BLADE DISC SUPPORT

004 0521054938 01LH HUB LOWR Y/DISC

005 0521054940 01RIGHT HUB LOWR Y/DISC

006 0503010849 013/8" X 1-1/2" BOLT

007 0501010984 02FLAT WASHER

008 0503010026 013/8" NUT

009 0503010025 013/8 SPRING WASHER

010 0503014679 022-134 O'RING

011 0503015081 02502052 CLAMPING RING (FOR AXLE)

012 0571011152 02DOUBLE DISC CAP

013 0503034055 02CLAMPING RING

014 0581019215 02DUST CLOAK

015 0521012763 01FLAT WASHER 



TATU INTEGRAL DRILL Page 31

0521054938LH HUB LOWR Y/DISC

02

06

01

04

03

05

QTItem Code Description

001 0503034829 01RIGHT HUB AXLE

002 0603011024 01D 12" X 0.12" PLAIN COULTER BLADE

003 0503010337 065/16" NUT

004 0503010546 065/16" X 7/8" BOLT                  

005 0581019410 01HUB LOWR DDD

006 0503019342 01ROLLER BEARING



TATU INTEGRAL DRILL Page 32

0521054940RIGHT HUB LOWR Y/DISC

02

06

01

04

03

05

QTItem Code Description

001 0503034828 01LEFT HUB AXLE

002 0603020019 01D272 PLAIN COULTER BLADE

003 0503010337 065/16" NUT

004 0503010546 065/16" X 7/8" BOLT                  

005 0581019410 01HUB LOWR DDD

006 0503019342 01ROLLER BEARING



TATU INTEGRAL DRILL Page 33

0521054941PRESS WHEELS 

03

02
01

05

04

01 02

03

QTItem Code Description

001 0541011724 02PRESS WHEEL LOCK

002 0503010019 021/2" SPRING WASHER

003 0503010060 021/2" NUT

004 0521069552 01WHEEL FORK  

005 0501054326 01COMPACTOR CONCAVA WEEL



TATU INTEGRAL DRILL Page 34

0501054326COMPACTOR CONCAVA WEEL

09

10

08

13

11

12

03

07
02

05
04

01

05

04

07

03

02
14

06

QTItem Code Description

001 0531017070 01PRESS WHEEL AXLE

002 0501014071 02RIM SEMI

003 0502020600 02MARKER ARM DISC HUB

004 0503010690 026204 BALL BEARING

005 0503010272 02SEAL 00715-BA

006 0503010691 021/4" GREASE FITTING

007 0503030143 023.3" X 1.9" X 0.1" JOINT

008 0503013814 051/4" NC LOCKNUT

009 0503010743 051/4" X 1-1/4" BOLT                 

010 0511017303 05FLAT WASHER 

011 0503010143 05SPRING WASHER

012 0503010144 051/4" NUT

013 0503013758 051/4" X 1-1/2" BOLT

014 0503030239 01DEPTH CONTROL WHEEL RUBBER BAND 



TATU INTEGRAL DRILL Page 35

0521054942SPRING ROD

02

03

05

02

04

01

QTItem Code Description

001 0503010060 011/2" NUT

002 0501010301 02FLAT WASHER

003 0521069553 01SPRING REGULACION

004 0503031516 010.98" X 14.17" X 0.16" SPRING

005 0503030285 01HAIR PIN



TATU INTEGRAL DRILL Page 36

0909095061REGULATOR ASSY

04

01

03

05

06

02

QTItem Code Description

01 0521069549 01SPRING REGULACION

02 0581019406 01TRUNNION

03 0581019407 01REGULATOR FIXER

04 0503010706 021/2" X 4.1/2" BOLT                 

05 0501010937 02FLAT WASHER

06 0503011336 021/2" HEX SELF ADJUSTING NUT        



TATU INTEGRAL DRILL Page 37

0909095062ENSEMBLE  BRAS

08

09

03

01

07

06

08

09

05

02

04

QTItem Code Description

01 0521069550 01LARGER  ARM ROW

02 0502010693 01ROW SUPPORT ARTICULACION

03 0502010358 01ROW FIXER CLAMP

04 0503010706 011/2" X 4.1/2" BOLT                 

05 0503010752 011/2" X 3.1/2" BOLT

06 0503013082 01M10 X 1,5 X 70 BOLT                      

07 0503011051 01M10 X 0.6" NUT                     

08 0503010589 021/2" UNC SELF ADJUSTING NUT        

09 0501013518 02FLAT WASHER



TATU INTEGRAL DRILL Page 38

0909095063ENSEMBLE BRAS

08

09

03

01

07

06

08

09

05

02

04

QTItem Code Description

01 0521069554 01SMALLER ARM ROW

02 0502010693 01ROW SUPPORT ARTICULACION

03 0502010358 01ROW FIXER CLAMP

04 0503010706 011/2" X 4.1/2" BOLT                 

05 0503010752 011/2" X 3.1/2" BOLT

06 0503013082 01M10 X 1,5 X 70 BOLT                      

07 0503011051 01M10 X 0.6" NUT                     

08 0503010589 021/2" UNC SELF ADJUSTING NUT        

09 0501013518 02FLAT WASHER



TATU INTEGRAL DRILL Page 39

0909095058ELECTRONIC BLADE HECTARE

03

04

05

01
02

14

13

07
08

09
10

06

11

10

09

08

12

QTItem Code Description

01 0503060718 01ELECTRONIC BLADE HECTARE

02 0581019375 01FIXER COUNTER HECTARE

03 0503013815 021/4" X 5/8" BOLT

04 0503010143 02SPRING WASHER

05 0503010144 021/4" NUT

06 0581019377 01MAGNET FIXER BLADE HECTARE

07 0503016506 025/16 UNC X 3/4  C S  G.5 ZN BOLT

08 0501010694 04FLAT WASHER

09 0503010179 04SPRING WASHER

10 0503010337 045/16" NUT

11 0541015265 01RECEIVER MAGNETIC SUPPORT

12 0503011952 025/16" X 3/4" BOLT                  

13 0521069556 01MAGNET FIXER

14 0503015779 01ALLEN BOLT



TATU INTEGRAL DRILL Page 40

0503060718ELECTRONIC BLADE HECTARE

01

02

QTItem Code Description

001 0503032650 01ELECTRONIC BLADE HECTARE

002 0503032651 01MAGNET FIXER



TATU INTEGRAL DRILL Page 41

0909095059HYDRAULIC ASSEMBLY

11

12

12

06

05

04

03

07

10D

09
08

10

10A

10B

10C

01

02

QTItem Code Description

01 0501068706 01DOUBLE CONNECTION 

02 0581019378 01DISTRIBUTOR DOUBLE SUPPORT 

03 0503010371 025/16" X 1" BOLT

04 0501010694 02FLAT WASHER

05 0503010179 02SPRING WASHER

06 0503010337 025/16" NUT

07 0501011643 023/8 X 1"BOLT

08 0503010025 023/8 SPRING WASHER

09 0503010026 023/8" NUT

10 0521055061 01HOSE KIT

10A 0501080473 023/8" X 120" TC-TM HOSE             

10B 0501080412 023/8" X 90.55" TR-TC HOSE

10C 0501080998 023/8" X 2100 TR-TC HOSE ASSY

10D 0501053834 02MALE QUICK COUPLING AGRICULTURAL WITH
COVER - 1/2 NPT

11 0501013658 01HOSE HOLDER

12 0521054919 02 HIDRAULIC CYLINDER 



TATU INTEGRAL DRILL Page 42

0501053834MALE QUICK COUPLING AGRICULTURAL WITH COVER - 1/2
NPT

02

01

QTItem Code Description

01 0503011627 01QUICK CONNECTION (MALE) AGR 1/2 NPT

02 0503011882 01QUICK CONNECTION COVER 





Technical Publications: Elaboration

MARINA PEREZ NIZA

Technical Publications: Revision

LUIZ CANDIDO


